
ABDOMINAL

DSH025



7

8

9

12

13

14







5

ITEM No. Description QTY ITEM No. Description QTY

1 Upright Frame 2 33 Ball Bearing 6205-2Z 8

2 Bottom Cross Frame 1 34 Bushing φ38 2

3 Rear Cross Frame 1 35 knuckle bearing M16*φ16 2

4 Back Pad Frame 1 36 knuckle bearing M16(L)*φ16 2

5 Rotating Frame 1 37 Flat Head Hexagon Riveted Nuts M6*18 2

6 Seat Frame 1 38 Socket Head Cap Screw M16*40 4

7 Adjustable Handle 1 39 Hex Head Bolt M12*145 4

8 Foam Bracket 1 40 Hex Head Bolt M12*25 3

9 Weight Plate Storage 3 41 Hex Head Bolt M10*75 2

10 Seat Plate 1 42 Hex Head Bolt M10*30 4

11 Pop Pin 1 43 Flat Head Cap Screw M10*25 15

12 Pivot Shaft 4 44 Button Head Cap Screw M8*20 1

13 Connector 2 45 Socket Set Screw M8*10 2

14 Plug φ60*120 4 46 Button Head Cap Screw M6*20 4

15 Cap φ38*6 1 47 Socket Head Cap Screw M6*20 2

16 Large Rubber Bumper 1 48 Socket Head Cap Screw M5*15 1

17 Plastic Sleeve 1 49 Flat Washer φ13*φ24*1.5 11

18 Plug φ38 4 50 Flat Washer φ11*φ20*2 18

19 Rubber Foot 4 51 Flat Washer φ9*φ16*1.6 1

20 Plug φ48 3 52 Flat Washer φ6.5*φ12*1.6 4

21 PlugJ50*100 1 53 Hex Nut M16 2

22 Rubber Bumper 3 54 Hex Nut M16 (left） 2

23 Rubber 2 55 Nylon Lock Nut M12 4

24 Aluminium Grip 2 56 Nylon Lock Nut M10 6

25 Aluminium Cap 2 57 Nylon Lock Nut M6 2

26 Aluminum Ring 4 58 Snap Spring φ48 1

27 Domed Aluminium Cap 10 59 Lock Nut 20*13*4.5*φ3.5 8

28 Abdominal Pad 1 60  Cross Recessed Head Screws With Tapping Screw Thread ST4.2*55 8

29 Back Pad 1 61 Hex Head Bolt M10*125 4

30 FOAM φ140*207 2 62 Small Back Pad 1

31 Thrust Bearing Spacer 2 63 Plug □30*70 2

32 Thrust Bearing 1 Hex Head Bolt M10*5564 2



6

3853

35

27 33

27
33

1
33

61
12
49

14

39
49

12

19

27

26

8
30

26
45

11

56504250

7
52

47

3132
45
42

5017

6

10

28

26

30
26

27

23
34

18
27

5 34 15

16
51

27
49

55
2

55
49

12
33

49
61

27
33

1
12

40
49

3
49

55
22

9
20

3

40
49

55
49

20
9

22

33

27

49
39

35
38

53 13

54 36
38

23
37

40

49

20 9

22
5041

27
18

4

21
25

24

29

13

19

46

43

63

62

64 50
63

14

19

59
60

14

61
59

60

46

43
43

43

60

59

43

5443

38

1460

43

36

43

5

43

43



7



8



9

STEP 1

49

55

61

39

14

8

4

3

4

2

1

1
1
1

ITEM NO.                      ODESCRIPTI N                        QTY

39

49

61
49

49
55

3

55
49

1

49
61

49
39

2

55
49

Upright Frame 

Bottom Cross Frame 

Rear Cross Frame 

Hex Head Bolt M12*145

Flat Washer φ13*φ24*1.5

Nylon lock Nut M12

Hex Head Bolt M12*125



10

STEP 2

38

43

27

4

8

5

8

4

1

1
1
1

ITEM NO.                      ODESCRIPTI N                        QTY

Flat Head Cap Screw M10*25

Socket Head Cap Screw M16*40

Domed Aluminium Cap 

Back Pad Frame

Rota ng Frame

Upright Frame 

43 2738
4 27 43

43

13

1

27 38 43

5



11

STEP 3

29
50 41

22

9
20

432726

40
49

30

45 86

42

50

10

28

4

62

51 64

ITEM No. Description QTY ITEM No. Description QTY

4 Back Pad Frame 1 30 FOAM φ140*207 2

6 Seat Frame 1 40 Hex Head Bolt M12*25 1

8 Foam Bracket 1 41 Hex Head Bolt M10*75 1

9 Weight Plate Storage 2 42 Hex Head Bolt M10*30 4

10 Seat Plate 1 43 Flat Head Cap Screw M10*25 2

20 Plug φ48 3 45 Socket Set Screw M8*10 2

22 Rubber Bumper 3 49 Flat Washer φ13*φ24*1.5 1

26 Aluminum Ring 4 50 Flat Washer φ11*φ20*2 8

27 Domed Aluminium Cap 2 62 Small Back Pad 1

28 Abdominal Pad 1 64 Hex Head Bolt M10*55 2

29 Back Pad 1



12



13



14


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



